
F3-XX00-0102  

 

 

 

Customer Support Services 

PARTS MANUAL19   26 Sep 2011



 

 

 

2

Uprights.......................................................................................................3 

Console Base Assembly......................................................................................4 

Belt, Deck, and Motor Cover Assembly...................................................................5 

Deck Cushions, Haft Release, and Rear Wheels.........................................................6 

Drive Motor, Lift Motor, and Motor Controller Assemblies.............................................7 

Lift Frame Assembly.........................................................................................8 

Moving Wheels and Feet...................................................................................10 

Gas Shocks and Back Shroud..............................................................................11 

Cables and Line Cord.......................................................................................12 

 

F3 FOLDING TREADMILL F3-XX00-0102 

Contents  

Wiring Diagram..............................................................................................13 

 



 3

TUBE, UPRIGHT, R
8133901

TUBE, UPRIGHT, L
8133801

SCREW, DOME
8326101

WASHER STAR
8134101

SCREW, PHL PAN 4X15
8135401

SCREW, DOME
8326101 WASHER STAR

8134101

SCREW, HXS 
PAN 8X60
8133701

WASHER STAR
8134101

SCREW, HXS 
PAN 8X60

8133701

WASHER STAR
8134101

ADV TREAD CONSOLE 
 ENG/ENG+MET

 ADVT-000X-0102

BASIC TREAD CONSOLE 
ENG/ENG+MET

BAST-000X-0102

 

F3 FOLDING TREADMILL F3-XX00-0102 

Uprights  



 4

*Parts with asterisks are included in the 
Console Base Assembly (part no. 8376301) .

* COVER, BASE, 
   CONSOLE, TOP 
   8133501

* COVER, BASE,
    CONSOLE, BOTTOM 
    8133201

* SCREW, PHL 
    PAN 4X15 
    8135401

* SCREW, CSL 
    PAN M4X8 
    8124101

 * ASSY, SAFETY KEY 
    8136401

 * CONSOLE BRACKET WELDMEN T

    8134901

* LEFT COVER, BAR, HANDLE, L 
    8136101

 * SCREW, PHL 
    PAN 4X8 
    8124101

* SCREW, CSL PAN M4X8
    8124101

* RIGHT COVER, 
   BAR, HANDLE, L
   8136001

 * GRIP, FOAM, BAR, 
    HORIZONTAL 
    8337001

* RIGHT COVER, BAR, HANDLE, R 
    8136201

* CONTACT SENSOR
    8292001

 * CAP, HANDLEBAR END 
    8133301

* SCREW, HXS PAN 8X15
    8134501

* GRIP, FOAM, BAR,
    HORIZONTAL

    8336901

 * GRIP, FOAM, 
    BAR, HANDLE 

    8133401

 * BRACKET, BAR, 
    HANDLE 

    8135601

 * SCREW, BAR, 
    HORIZONTAL 

    8173701

* SCREW, HXS 
PAN 6X15 

    8127701

* SCREW, PHL 
    COUNTERSUNK 

    8134701

* SCREW, PHL 
    PAN  4X25 

    8135401

BAR, 
HORIZONTAL

8325401

* LEFT COVER, BAR, HANDLE, R
    8136301

*Interconnect Board
  8126501

*Heart Rate Contact Board
  8126601

*Reed Switch
  8136501

*Console Base Membrane
Switch w/Overlay,
Domestic Only
8376801

 

F3 FOLDING TREADMILL F3-XX00-0102 

Console Base Assembly  



 5

BELT, RUNNING 
    8132101
* 

 8132201
BELT, DRIVE

 DECK 
    8132601
* 

 8129501

SCREW, HXS 
 SOC M8X40

SCREW, HXS 
    COUNTERSUNK 
    M6X25 
    8132701

* 

 8132501
ROLLER, FRONT

 8132401
WASHER, CURVED

132301

SCREW, HXS 
OC M8X30

 8132001
ROLLER, REAR

 8132901
COVER, MOTOR

 8131901

SCREW, CSL 
 PAN 5X12

 8132801

SCREW, CSL 
 PAN M5X10

 CAP, FRAME, MAIN, 
 REAR, TOP, R
 8131701

 8131601

CAP, FRAME, MAIN, 
 REAR, TOP, L

 8124901
WASHER, STAR

 8125001
WASHER, FLAT

 8131501

SCREW, HXS 
 SOC M8X65

 8337101
LANDING, SIDE

 8131101

SCREW, CSL 
 PAN M6X10

CAP, FRAME, 
 MAIN, REAR, 
 BTM, R
 8131401

 8131301

CAP, FRAME, MAIN, 
REAR, BTM, L

 8131201

SCREW, PHL 
 PAN M4X20

F3 BADGE
8040501

LOGO LABEL
0K59-01284-00 00

F3 FOLDING TREADMILL F3-XX00-0102 

Belt, Deck, and Motor Cover Assembly  

SEE NOTE 1

SEE NOTE 1

NOTES:
    1.  IF REPLACING EITHER THE RUNNING BELT
         OR THE DECK, A BOTTLE OF SILICONE
         (PART # 8168601) MUST BE ORDERED.

SullivT
Text Box
.

SullivT
Text Box
.

SullivT
Text Box
.

SullivT
Text Box
.



 6

*Parts with asterisks are included in the F3 Service 
  Rear Wheels Assembly (part no. 8161501).

 NUT, U, DECK 
8130701
(part of  belt & deck kit)

 SCREW, HXS 
    PAN M8X50 
    8125301

* 

 6821901
CUSHION, DECK

 8129601
SCREW, CSL PAN 5X16

 8130601
WASHER, FLAT 

 8126001
SCREW, PHL PAN M4X1 0 

 8126901

BRACKET, STOPPER, 
 SIDE LANDING 

 8126701
BUSHING, SNAP 

 8124101

SCREW, CSL 
 PAN M4X8  (3) 

 8126201

BRACKET, 
 PIN, LOCK 

 8126101

ASSY, CABLE,  
 PIN, LOCK 

 8126401
SPRING, PIN, LOCK

 8130801
CAP, PIN, LOCK 

 8126001
SCREW, PHL PAN M4X10 

 8125901
FOOT, FRAME,  MAIN 

 BUSHING,SNAP
 8126801

 BUSHING, 
    WHEEL,  REA R
    8125201

* 

 WHEEL, MO VING
    8123901
* 

 8125501
LEVER, RELEA SE 

 8125601
HAFT, RELEASE 

 8125401
STOP, RUBBER

 NUT, HEX , NYLON 
    M8X7.8 
    8125101

* 

 WASHER, FLAT 
    8125001
* 

 WASHER, STAR 
    8124901
*  SCREW, HXS 

    PAN M8X70 
    8125801

* 

 WHEEL, MO VING
    8123901

*  BUSHING, 
    WHEEL, REAR 
    8125201

* 

 WASHER, FLAT 
    8125001

* 

 SLEEVE,  PIN, LOCK 
    8125701

* 

 

F3 FOLDING TREADMILL F3-XX00-0102 

Deck Cushions, Haft Release, and Rear Wheels  



 7

WELDMENT, 
 BRACKET, MOTOR

 8130401

ASSY, MOTOR 
 3.0HP, 120V 
 8130501

 8126301
SCREW, HXW 8X14 

 8173601
WASHER, SPRING 

BOLT, HEX 7.94X12.7
(through bracket to motor)

 8324201

 8324301

BOLT, HEX 8X45 

 8125001
WASHER, FLAT

 8128601
SCREW, CSL M4X6

 8130201

MOTOR CONTROLLER, 
120 V

 8130101
WASHER, STAR 

SCREW, CSL M4X6 

 8128601

 8168301
BREAKER, CIRCUIT, 120V 

 8130001
SWITCH, POWER

 8129801
INLET, AC 

SCREW, CSL M4X6 
 8128601  8129301

WASHER, FLAT 

 8129101
SCREW, HEX, SPECIAL 

NUT, HEX, NYLON M10X9.5

 8126001

 8532001
MOTOR, INCLINE, 120V 

 8129401
BOLT, HEX M10X50 

 

 

F3 FOLDING TREADMILL F3-XX00-0102 

Drive Motor, Lift Motor, and Motor Controller Assemblies  



 8

 8128201

SCREW, HXS 
 PAN M8X20

 8128501
SLIDER, TRACK

 8128301

WASHER, SEAT 
 ROTATION

 8128801
BUSHING, TUBE, CONNECTION

 SHAFT, FIXING
 8128401

 8129001
INCLINE FRAME

 8128601
SCREW, CSL M4X6

 8127801
SLEEVE, FIXING, FRAME, BASE 

 8125001
WASHER, FLAT

 8127701
SCREW, HXS PAN 6X15

 8127601
CAP, FRAME, H 

 8127901
ASSY, FRAME, H, L

 8128101
SLEEVE, FRAME, H

 8125101
NUT, HEX, NYLON M8X7.8

 8128901
ASSY, FRAME, H, R

 8128601
SCREW, CSL M4X6

 

F3 FOLDING TREADMILL F3-XX00-0102 

Lift Frame Assembly  



 9

 8123701
SCREW, HEX 8X45

WHEEL, INCLINE
 8127301

 8127401
SLEEVE, SHAFT

FRAME, H, L
8127101

WASHER, FLAT
 8125001

NUT, HEX, NYLON M8X7.8
 8125101

FRAME, H, R
8127501

BUSHING, FIX, FRAME, BASE
8127201

BUSHING, FIX, FRAME, BASE
8127201

 

F3 FOLDING TREADMILL F3-XX00-0102 

Lift Frame Assembly - Continued  



 10

FOOT
8124701

FOOT, FRONT, 
FRAME

8124501

JACKET, CABLE
8124601

SCREW, CSL 
COUNTERSUNK 5X8

8124201

* Parts with asterisks are included
   in the F3 Service, Front Wheels 
   Assembly (part no. 8161401).

COVER, FIX, WHEEL, 
FRONT, L
8124301

SCREW, CSL 
PAN M4X8

8124101

 BUSHING, WHEEL 
    8123801

* 

 WHEEL, MOVING 
    8123901

* 

 SCREW, HXS 
PAN M8X45 
    8124001

* 

COVER, FIX, WHEEL, 
FRONT, R
8124401

 

F3 FOLDING TREADMILL F3-XX00-0102 

Moving Wheels and Feet  



 11

RIVET, PUSH, 
SHROUD, BACK

8133601

* Parts with asterisks are included
   in the F3 Service, Gas Shocks 
   Assembly (part no. 8161701).

WASHER, FLAT
    8125001
* 

SHROUD, BACK
8130901

WASHER, FLAT
8130601

SCREW, CSL PAN 4X10
8135001

NUT, HEX, 
NYLON M8X7.8 

    8125101

* 

NUT, HEX, 
   NYLON M8X7.8 

   8125101

* 

SCREW, HXS 
    PAN M8X45 
    8124001

*

SLEEVE, GAS SHOCK
    8133101
* 

WASHER, FLAT
    8125001
*

SLEEVE, GAS SHOCK
    8133101
*

GAS SHOCK 
    8133001
* 

 

F3 FOLDING TREADMILL F3-XX00-0102 

Gas Shocks and Back Shroud  



 12

PART NUMBER DESCRIPTION QTY 

8119401 USER MANUAL ENGLISH 1 

8174701 LINE CORD,U.S.  - HEAO005096 1 

8168601 BOTTLE, SERVICE SILICONE, O006560 1 

8174001 CABLE 1, CONSOLE, INTERCONNECT 1 

8174101 CABLE 2, CONSOLE, INTERCONNECT 1 

8174201 CABLE, CONSOLE, UPRIGHT 63528 - HEAM008934 1 

8174301 CABLE, UPRIGHT 63529 - HEAM005935 1 

8174401 CABLE, CONTROLLER, UPRIGHT 63530 - HEAM005936 1 

8168601 BOTTLE, SERVICE SILICONE, O006560 1 

8186301 TOUCH UP PAINT 1 

 

 
 

F3 FOLDING TREADMILL F3-XX00-0102 

Cables and Line Cord  



DC Motor
Motor Controller

Linear Actuator

Console
Inter-Connect
     Board

Safety
Switch

M
e
m

b
ra

n
e

S
w

itch

Contact
HR Board

H
R

S
e

n
so

r

H
R

S
e

n
so

r
Power Cord
Connection

Circuit 
Breaker

Power
Switch

Line Cord

Green

White

White

White

BlackBlack

Black

Black

Black (OPTO)

Black

Multi

Red

Green/Yellow

Red

Black

Ground

N/L2AC/L1

A1

A2

SPD J4

ELV-COM

DN

UP

J3

CABLE1, CONSOLE, 
INTERCONNECT 
8174001

CABLE2, CONSOLE, 
INTERCONNECT
8174101

CABLE, CONS TO UPRIGHT
8174201

CABLE, UPRIGHT
8174301

CABLE ASSY, OPTO SENSOR
7953101

CABLE, MCB TO 
UPRIGHT, F3
8174401

WIRE, CONNECT
8336301

WIRE, CONNECT
8336401

WIRE, CONNECT
8336701

WIRE, CONNECT
8336601

WIRE, CONNECT 8336501

WIRE, CONTACT 
HR CONNECT
8344201

Wiring Diagram (120V Only)________________________________________

F3 Consumer Treadmill                                    F3-XX00-0102

 
 

 

13


	Page 1
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	F3-XX00-0102_Domestic_Parts_List CORELL.pdf
	Page 1

	F3 Wiring Diagrams.pdf
	Page 2




